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2020/4/11

MXI H Test Item @ VW-1

FKE 25 Spec. No. . SK-CHAIN-1725
FESORYR Sample From @ FEAR R

F IR Sample Describe @ 3PX0. 2mm2, HE A

M S 2 FRifE Test Standards:

gFgﬁ%Custor : ﬁ%j}
RIESE Temp.&H : 24°C / 60%

UL2556 Clause 9.4 FV-2/VW-1 & UL1581 Section 1080 VW-1 Vertical Specimen Flame Test

R 3 B £ Test Main Equipments

1Bk Be4E( KT VY5777 K) A draft-free chamber shall be at least 4m’

2.5 (4% = 98% )Methane,at 98%minimum purity
3.R4Wi4T A Bunsen burner

MR I8 Test Procedure:

1HGEFE K 216 10mm, F- 50 DL BURAS [ 2 7E 5 7646 P Take a sample of about 610mm, the sample is fixed vertically

in the combustion chamber.

2 TSR IS JES 50~ it ot B A, FE 72 130K L U 48 7~ i . Cotton shall be placed on the floor of the test chamber,

and stick a paper flag on the top of the specimen.

3T S AAAEE AL K 1 SFD I B Mt kT 8 B ) B 1 SFD B A2 AKHAREfE K, B & LB /E F£ 57K Put Bunsen burner to the

specimen for 15 seconds,and then moved away for 15 seconds. This cycle shall be repeated until 5 applications of the

flame have be completed.

M KA & 223K Test Requirement:

1 ATAR] — IR A KA WEAT IR AE TR S T (R AN BE AR 1k 60F8 . The time for flaming of the specimen to

self-extinguish, after the end of each application of the burner flame is less than 60 s.

2 FE AR 5B 43 8 e p Bl 02 A2 T AR S BE R 1 25% . Percentage of the indicator flag burned away or

charred is less than 25%.

3ARFEIRGE TR, AN BE A R T% T 51 A A5 A€ No ignition of the cotton.

M 45 B Test Result:

I H Item

Sample

T1 1.0 2.0 0.0
T2 24.0 20.0 35.0

1.5%J# W} (8] _Duration of flame after burner application,sec: T3 11.0 18.0 12.0
T4 1.0 3.0 5.0

TS5 0.0 0.0 0.0

2 FE IR IR B2 ZE(%) Percent of indicator flag charred or burned away 0% 0% 0%
3.0 FEH R A A V& Dripping of Flaming Particles? no no no
320 HEAT 2 73 8 51 B8 Cotton Ignition? no no no

g5 54 %€ Judge Result:

&8 (Meets Specification)

Yuthil] Madeby: MR JH 55

B %ZReview by:

e

L]x FF& & (Does not Meet Specification)
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